
SAFETY CHAIN
MOUNTING

BOLT
WASHER

WASHER
NUT CHAIN

A

B

290-031564
.50" LUGNUT

290-001423
.38x1.00"

300-031923
290-011847

.38x1.25"

250-031912

290-021530
CRG .38x1.00"

250-031922

300-036883

300-036885

250-036874

250-029692

290-002496
.50x3.06x6.50"

250-028633

300-031204

290-001638
.63x1.50"

250-031908

290-036475
.75x2.00"

290-026970
.63x7.00"

290-001528
.50x2.00"

250-031882

290-015328
.50 NAR

290-017140
.63x4.00"

290-001522
.50x1.50"

250-036873

250-036872

250-032136
250-032134

290-017771
.25X1.00" SCREW

250-016376

290-001429
.38x1.50"

250-028961

290-031909
.75x1.75"

250-031891

290-001522
.50x1.50"

250-033171
290-021530

CRG .38x1.00"
250-033873

250-032128
250-033850

250-033849
250-031895

290-001555
.50x4.50"

250-031868

250-033946250-033968

250-035023

250-036877

290-011847
.38x1.25"

250-031892 250-031898

300-031915

250-036879

290-001522
.50x1.50"

NOTE:
~WASHERS TO BE APPLIED IN ALL APPLICATIONS WHERE 
ALUMINUM SURFACES CONTACT BOLT HEADS & NUTS
~ALL FASTENERS ARE STAINLESS STL
~GROMMET TO BE APPLIED WHERE NECESSARY TO PROTECT
WIRING
~700-028303 APPLY BETWEEN STL & ALUMN PARTS AS A 
DIS-SIMILAR MATERIAL BARRIER
~SEE RETRO TAPE INFORMATIN PAGE

NOTE:
BOLT HEAD
INSIDE FENDER

NOTE:
BOLT HEAD
OUTSIDE FENDER

250-033874

250-031896

250-036685

290-015328
.50 NAR

250-035351 290-001522
.50x1.50"

290-001528
.50x2.00"

250-028995

250-036875

300-036884

300-036882

250-032207

290-023061
.53 DELRIN

290-013256
.38 LOCK WSHR

290-001543
.50x3.50"
290-010447
.38" NUT

290-035565
.38 RETAINER

250-028187
250-028186

250-028448

290-011847
.38x1.25"

250-028449

250-022257
250-028364
250-032137

250-032129

250-036879

250-036879

250-010093
250-028691

250-022514

900-091513
250-013084

290-001669
.63x4.50"

290-001555
.50x4.50"

290-001522
.50x1.50"

250-031869

250-033684
250-036879

250-036876

290-001522
.50x1.50"

DETAIL A

JACK HANDLE

?

290-035345
.25x3.50"

290-034470
0.25" LOCKNUT    

250-035344

D

D

BOOM
TONGUE

250-031866 250-026783

DETAIL

DETAIL B

290-028583
#10x1.00" SCREW

250-032135

250-033654

250-023735
250-029546

INDICATES CHANGE ON EFFECTIVE DATE 12-06-21

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" 
HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42

13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

15 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

16 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

17 290-036475 BOLT .75-10X2.00" HH G5 2

18 290-002573 LOCKNUT 3/4"-10 HEX 14
19 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

20 290-017140 BOLT .63-11X4.00" HH G5 1

21 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

22 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36
32 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

33 250-033171 DECAL FENDER 4
34 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

35 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

36 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

37 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

38 250-031895 STEP MTG WLD'D  LF/RR 2

39 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

40 250-033849 PLATE BENT .11X2.50" 3.32" 2

41 290-021530 BOLT .38-16X1.00" CRG G2 14

42 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

43 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

44 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

45 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

46 300-031923 TIRE&WHL LT235/85R16G G614 6

47 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

48 250-031896 STEP MTG WLD'D  RF/LR 2

49 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

50 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

51 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

52 290-011847 BOLT .38-16X1.25" HH G5 10

53 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

54 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

55 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

56 250-028995 DECAL WARNING NOT A LIFT POINT 2

57 250-016376 DECAL WARNING TIE DOWN 1

58 250-028961 D-RING (B38ZY) 2

59 290-001429 BOLT .38-16X1.50" HH G5 4

60 250-041450 FITTING UNION 3/16" (FML) 4

61 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

62 250-011302 STRAP BK HOSE MTG 2

63 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

64 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

65 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

66 250-041438 HOSE HYD 24"(M-M) 6

67 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

68 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

69 250-017565 STRAP TIE NYLON 14 1/4" 21

70 250-017565 STRAP TIE NYLON 14 1/4" 4

71 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

72 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

73 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

74 290-001423 BOLT .38-16X1.00" HH G5 4

75 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

76 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

77 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

78 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

79 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

80 290-010447 NUT 3/8"-16 HEX 208

81 290-013256 WASHER LOCK 3/8" REG HELICAL 
SPG 208

82 290-035565 RETAINER 3/8-PT PUSH ON 208

83 290-001543 BOLT .50-13X3.50" HH G5 52

84 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

85 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

86 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

87 290-002485 U-BOLT .50-13x3x4.25" GR2 72

88 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2
89 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

90 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

91 250-028186 WINCH 3700# (STRAP DRUM) 1

92 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

93 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

94 250-028364 COVER TLLGT PLATE (QR) 2

95 250-022257 GROMMET PLASTIC 3/4" 2

96 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

97 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

98 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

99 250-032135 LGT TNG LED AMBER W/PLUGS 6" 
WIRE (W) 2

100 290-028583 SCREW MACH #10-24X 1" RH SQ 
DRIVE STNLS 4

101 250-033654 WEDGE LIGHT MTG (PLASTIC 
1.81X2.63") 2

102 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

103 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2
104 290-001638 BOLT .63-11X1.50" HH G5 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" 
HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42

13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

15 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

16 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

17 290-036475 BOLT .75-10X2.00" HH G5 2

18 290-002573 LOCKNUT 3/4"-10 HEX 14
19 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

20 290-017140 BOLT .63-11X4.00" HH G5 1

21 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

22 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36
32 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

33 250-033171 DECAL FENDER 4
34 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

35 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

36 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

37 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

38 250-031895 STEP MTG WLD'D  LF/RR 2

39 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

40 250-033849 PLATE BENT .11X2.50" 3.32" 2

41 290-021530 BOLT .38-16X1.00" CRG G2 14

42 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

43 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

44 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

45 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

46 300-031923 TIRE&WHL LT235/85R16G G614 6

47 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

48 250-031896 STEP MTG WLD'D  RF/LR 2

49 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

50 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

51 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

52 290-011847 BOLT .38-16X1.25" HH G5 10

53 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

54 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

55 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

56 250-028995 DECAL WARNING NOT A LIFT POINT 2

57 250-016376 DECAL WARNING TIE DOWN 1

58 250-028961 D-RING (B38ZY) 2

59 290-001429 BOLT .38-16X1.50" HH G5 4

60 250-041450 FITTING UNION 3/16" (FML) 4

61 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

62 250-011302 STRAP BK HOSE MTG 2

63 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

64 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

65 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

66 250-041438 HOSE HYD 24"(M-M) 6

67 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

68 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

69 250-017565 STRAP TIE NYLON 14 1/4" 21

70 250-017565 STRAP TIE NYLON 14 1/4" 4

71 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

72 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

73 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

74 290-001423 BOLT .38-16X1.00" HH G5 4

75 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

76 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

77 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

78 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

79 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

80 290-010447 NUT 3/8"-16 HEX 208

81 290-013256 WASHER LOCK 3/8" REG HELICAL 
SPG 208

82 290-035565 RETAINER 3/8-PT PUSH ON 208

83 290-001543 BOLT .50-13X3.50" HH G5 52

84 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

85 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

86 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

87 290-002485 U-BOLT .50-13x3x4.25" GR2 72

88 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2
89 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

90 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

91 250-028186 WINCH 3700# (STRAP DRUM) 1

92 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

93 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

94 250-028364 COVER TLLGT PLATE (QR) 2

95 250-022257 GROMMET PLASTIC 3/4" 2

96 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

97 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

98 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

99 250-032135 LGT TNG LED AMBER W/PLUGS 6" 
WIRE (W) 2

100 290-028583 SCREW MACH #10-24X 1" RH SQ 
DRIVE STNLS 4

101 250-033654 WEDGE LIGHT MTG (PLASTIC 
1.81X2.63") 2

102 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

103 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2
104 290-001638 BOLT .63-11X1.50" HH G5 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" 
HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42

13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

15 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

16 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

17 290-036475 BOLT .75-10X2.00" HH G5 2

18 290-002573 LOCKNUT 3/4"-10 HEX 14
19 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

20 290-017140 BOLT .63-11X4.00" HH G5 1

21 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

22 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36
32 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

33 250-033171 DECAL FENDER 4
34 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

35 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

36 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

37 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

38 250-031895 STEP MTG WLD'D  LF/RR 2

39 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

40 250-033849 PLATE BENT .11X2.50" 3.32" 2

41 290-021530 BOLT .38-16X1.00" CRG G2 14

42 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

43 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

44 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

45 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

46 300-031923 TIRE&WHL LT235/85R16G G614 6

47 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

48 250-031896 STEP MTG WLD'D  RF/LR 2

49 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

50 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

51 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

52 290-011847 BOLT .38-16X1.25" HH G5 10

53 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

54 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

55 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

56 250-028995 DECAL WARNING NOT A LIFT POINT 2

57 250-016376 DECAL WARNING TIE DOWN 1

58 250-028961 D-RING (B38ZY) 2

59 290-001429 BOLT .38-16X1.50" HH G5 4

60 250-041450 FITTING UNION 3/16" (FML) 4

61 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

62 250-011302 STRAP BK HOSE MTG 2

63 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

64 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

65 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

66 250-041438 HOSE HYD 24"(M-M) 6

67 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

68 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

69 250-017565 STRAP TIE NYLON 14 1/4" 21

70 250-017565 STRAP TIE NYLON 14 1/4" 4

71 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

72 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

73 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

74 290-001423 BOLT .38-16X1.00" HH G5 4

75 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

76 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

77 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

78 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

79 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

80 290-010447 NUT 3/8"-16 HEX 208

81 290-013256 WASHER LOCK 3/8" REG HELICAL 
SPG 208

82 290-035565 RETAINER 3/8-PT PUSH ON 208

83 290-001543 BOLT .50-13X3.50" HH G5 52

84 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

85 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

86 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

87 290-002485 U-BOLT .50-13x3x4.25" GR2 72

88 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2
89 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

90 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

91 250-028186 WINCH 3700# (STRAP DRUM) 1

92 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

93 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

94 250-028364 COVER TLLGT PLATE (QR) 2

95 250-022257 GROMMET PLASTIC 3/4" 2

96 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

97 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

98 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

99 250-032135 LGT TNG LED AMBER W/PLUGS 6" 
WIRE (W) 2

100 290-028583 SCREW MACH #10-24X 1" RH SQ 
DRIVE STNLS 4

101 250-033654 WEDGE LIGHT MTG (PLASTIC 
1.81X2.63") 2

102 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

103 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2
104 290-001638 BOLT .63-11X1.50" HH G5 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2

TIA102BT 36PC 16500
DESCRIPTION:

ECN: BASE NUMBER:EFFECTIVE DATE:

PROPRIETARY AND 
CONFIDENTIAL INFORMATION

1261 K*ZSZ8Z



C

300-031204

300-027249

250-010140

250-031928
250-041450

250-031927

250-031928
250-011302

250-034288

250-031358

250-041438
250-026782

250-034290

250-031358

250-031358

250-031358
250-034288

250-031359

250-031359
250-017565

290-002496
.50x3.06x6.50"

DETAIL C

250-034290
250-041450
250-041438

EE

250-034055

INDICATES CHANGE ON EFFECTIVE DATE 12-06-21

NOTE:
~APPLY 250-033537 COPPER GASKETS TO ALL FLARED FITTINGS
~SEE ASSEMBLY INFORMATION/UFP DISC BRAKES

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42
13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

15 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

16 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

17 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

18 290-036475 BOLT .75-10X2.00" HH G5 2

19 290-002573 LOCKNUT 3/4"-10 HEX 14
20 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

21 290-017140 BOLT .63-11X4.00" HH G5 1

22 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36

32 290-002485 U-BOLT .50-13x3x4.25" GR2 72
33 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

34 250-033171 DECAL FENDER 4
35 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

36 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

37 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

38 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

39 290-001543 BOLT .50-13X3.50" HH G5 52
40 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

41 250-031895 STEP MTG WLD'D  LF/RR 2

42 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

43 250-033849 PLATE BENT .11X2.50" 3.32" 2

44 290-021530 BOLT .38-16X1.00" CRG G2 14

45 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

46 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

47 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

48 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

49 300-031923 TIRE&WHL LT235/85R16G G614 6

50 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

51 250-031896 STEP MTG WLD'D  RF/LR 2

52 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

53 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

54 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

55 290-011847 BOLT .38-16X1.25" HH G5 10

56 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

57 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

58 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

59 250-028995 DECAL WARNING NOT A LIFT POINT 2

60 250-016376 DECAL WARNING TIE DOWN 1

61 250-028961 D-RING (B38ZY) 2

62 290-001429 BOLT .38-16X1.50" HH G5 4

63 250-041450 FITTING UNION 3/16" (FML) 4

64 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

65 250-011302 STRAP BK HOSE MTG 2

66 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

67 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

68 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

69 250-041438 HOSE HYD 24"(M-M) 6

70 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

71 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

72 250-017565 STRAP TIE NYLON 14 1/4" 21

73 250-017565 STRAP TIE NYLON 14 1/4" 4
74 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

75 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

76 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

77 290-001423 BOLT .38-16X1.00" HH G5 4

78 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

79 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

80 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

81 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

82 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

83 290-010447 NUT 3/8"-16 HEX 208

84 290-013256 WASHER LOCK 3/8" REG HELICAL SPG 208

85 290-035565 RETAINER 3/8-PT PUSH ON 208

86 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

87 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

88 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2

89 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

90 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

91 250-028186 WINCH 3700# (STRAP DRUM) 1

92 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

93 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

94 250-028364 COVER TLLGT PLATE (QR) 2

95 250-022257 GROMMET PLASTIC 3/4" 2

96 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

97 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

98 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

99 250-032135 LGT TNG LED AMBER W/PLUGS 6" WIRE (W) 2

100 290-028583 SCREW MACH #10-24X 1" RH SQ DRIVE 
STNLS 4

101 250-033654 WEDGE LIGHT MTG (PLASTIC 1.81X2.63") 2

102 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

103 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2

104 290-001638 BOLT .63-11X1.50" HH G5 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" HOLES 1

3 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

4 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

5 290-002598 LOCKNUT 1/2"-13 HEX (NE) 16

6 290-002573 LOCKNUT 3/4"-10 HEX 6

7 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

8 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 12

9 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

10 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

11 290-002496 U-BOLT .50-13x3x6.50" GR2 2

12 250-010140 HOSE HYD 24"(M-F) 1

13 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

14 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

15 290-001522 BOLT .50-13X1.50" HH G5 12

16 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

17 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

18 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

19 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

20 290-031909 BOLT .75-10X1.75" HH G5 STNLS 6

21 250-041450 FITTING UNION 3/16" (FML) 4

22 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

23 250-011302 STRAP BK HOSE MTG 2

24 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

25 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

26 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

27 250-041438 HOSE HYD 24"(M-M) 6

28 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

29 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

30 250-017565 STRAP TIE NYLON 14 1/4" 15

31 250-017565 STRAP TIE NYLON 14 1/4" 4

32 250-031895 STEP MTG WLD'D  LF/RR 1

33 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 1

34 250-031896 STEP MTG WLD'D  RF/LR 1

35 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 1

36 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" 
HOLES 1

3 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

4 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

5 290-002573 LOCKNUT 3/4"-10 HEX 6

6 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

7 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 12

8 290-002598 LOCKNUT 1/2"-13 HEX (NE) 16

9 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

10 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

11 290-002496 U-BOLT .50-13x3x6.50" GR2 2

12 250-010140 HOSE HYD 24"(M-F) 1

13 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

14 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

15 290-001522 BOLT .50-13X1.50" HH G5 12

16 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

17 250-031895 STEP MTG WLD'D  LF/RR 1

18 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 1

19 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

20 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

21 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

22 290-031909 BOLT .75-10X1.75" HH G5 STNLS 6

23 250-031896 STEP MTG WLD'D  RF/LR 1

24 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 1

25 250-041450 FITTING UNION 3/16" (FML) 4

26 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

27 250-011302 STRAP BK HOSE MTG 2

28 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

29 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

30 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

31 250-041438 HOSE HYD 24"(M-M) 6

32 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

33 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

34 250-017565 STRAP TIE NYLON 14 1/4" 15

35 250-017565 STRAP TIE NYLON 14 1/4" 4

36 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" 
HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42

13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

15 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

16 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

17 290-036475 BOLT .75-10X2.00" HH G5 2

18 290-002573 LOCKNUT 3/4"-10 HEX 14
19 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

20 290-017140 BOLT .63-11X4.00" HH G5 1

21 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

22 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36
32 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

33 250-033171 DECAL FENDER 4
34 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

35 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

36 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

37 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

38 250-031895 STEP MTG WLD'D  LF/RR 2

39 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

40 250-033849 PLATE BENT .11X2.50" 3.32" 2

41 290-021530 BOLT .38-16X1.00" CRG G2 14

42 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

43 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

44 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

45 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

46 300-031923 TIRE&WHL LT235/85R16G G614 6

47 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

48 250-031896 STEP MTG WLD'D  RF/LR 2

49 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

50 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

51 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

52 290-011847 BOLT .38-16X1.25" HH G5 10

53 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

54 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

55 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

56 250-028995 DECAL WARNING NOT A LIFT POINT 2

57 250-016376 DECAL WARNING TIE DOWN 1

58 250-028961 D-RING (B38ZY) 2

59 290-001429 BOLT .38-16X1.50" HH G5 4

60 250-041450 FITTING UNION 3/16" (FML) 4

61 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

62 250-011302 STRAP BK HOSE MTG 2

63 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

64 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

65 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

66 250-041438 HOSE HYD 24"(M-M) 6

67 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

68 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

69 250-017565 STRAP TIE NYLON 14 1/4" 21

70 250-017565 STRAP TIE NYLON 14 1/4" 4

71 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

72 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

73 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

74 290-001423 BOLT .38-16X1.00" HH G5 4

75 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

76 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

77 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

78 290-001638 BOLT .63-11X1.50" HH G5 2

79 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

80 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

81 290-010447 NUT 3/8"-16 HEX 208

82 290-013256 WASHER LOCK 3/8" REG HELICAL 
SPG 208

83 290-035565 RETAINER 3/8-PT PUSH ON 208

84 290-001543 BOLT .50-13X3.50" HH G5 52

85 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

86 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

87 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

88 290-002485 U-BOLT .50-13x3x4.25" GR2 72

89 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2
90 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

91 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

92 250-028186 WINCH 3700# (STRAP DRUM) 1

93 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

94 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

95 250-028364 COVER TLLGT PLATE (QR) 2

96 250-022257 GROMMET PLASTIC 3/4" 2

97 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

98 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

99 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

100 250-032135 LGT TNG LED AMBER W/PLUGS 6" 
WIRE (W) 2

101 290-028583 SCREW MACH #10-24X 1" RH SQ 
DRIVE STNLS 4

102 250-033654 WEDGE LIGHT MTG (PLASTIC 
1.81X2.63") 2

103 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

104 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 
3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2
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QUICK SPLICE
CONNECTION

BROWN
GREEN

YELLOW
BROWN

MOUNT ON
CLEARANCE
LIGHT BOLT

250-028581
BUTT SPLICE

250-028581
BUTT SPLICE

BROWN

GREEN

YELLOW
BROWN

INDICATES CHANGE ON EFFECTIVE DATE 12-06-21

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" HOLES 1

3 290-001669 BOLT .63-11X4.50" HH G5 1

4 290-002596 LOCKNUT 5/8"-11 HEX 6

5 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

6 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

7 250-026783 PLATE .38X4.00" 7.50" TNG SPACER 2

8 250-031866 PLATE .50X4.00" 7.50" TNG SPACER 
(.5"AL) 2

9 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

10 290-026970 BOLT .63-11X7.00" HH G5 2

11 250-031882 STRAP .38X2.00" 9.75" 3

12 290-001528 BOLT .50-13X2.00" HH G5 42
13 250-029692 JACK TNG (5000# SQ W/HDWR) 1

14 290-002598 LOCKNUT 1/2"-13 HEX (NE) 398

15 250-028633 DECAL CAUTION HITCH HEIGHT 
TORSION 1

16 250-031908 CHAIN W/SHACKLE 5/8X30" 
(27600#) 2

17 290-002623 WASHER 3/4" NAR .81X1.50X.13 (SS) 4

18 290-036475 BOLT .75-10X2.00" HH G5 2

19 290-002573 LOCKNUT 3/4"-10 HEX 14
20 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

21 290-017140 BOLT .63-11X4.00" HH G5 1

22 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 130

23 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

24 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

25 290-002496 U-BOLT .50-13x3x6.50" GR2 2

26 250-010140 HOSE HYD 24"(M-F) 1

27 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

28 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

29 290-001522 BOLT .50-13X1.50" HH G5 120

30 250-031869 PLATE BENT .25X4.50" CMBR MTG 4

31 290-001555 BOLT .50-13X4.50" HH G5 36

32 290-002485 U-BOLT .50-13x3x4.25" GR2 72
33 250-036877 CMBR AL STR 3.00X3.00X.25" 72.00" (FR) 1

34 250-033171 DECAL FENDER 4
35 250-036876 CMBR AL STR 3.00X3.00X.25" 63.02" (RR) 7

36 250-031868 HANGER WLD'D CMBR (8" I BEAM) 32

37 250-036879 BUNK RISER WLD'D OFFSET 2X3" 5.69" 
(4X6.88" BASE) 16

38 290-023061 WASHER DELRIN 1.38X.53X.10" THK 104

39 290-001543 BOLT .50-13X3.50" HH G5 52
40 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

41 250-031895 STEP MTG WLD'D  LF/RR 2

42 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 2

43 250-033849 PLATE BENT .11X2.50" 3.32" 2

44 290-021530 BOLT .38-16X1.00" CRG G2 14

45 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

46 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

47 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

48 290-031909 BOLT .75-10X1.75" HH G5 STNLS 12

49 300-031923 TIRE&WHL LT235/85R16G G614 6

50 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 48

51 250-031896 STEP MTG WLD'D  RF/LR 2

52 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 2

53 250-031898 STRAP BENT .38X2.00" 18.41" (FNDR 
BRACE) 4

54 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 10

55 290-011847 BOLT .38-16X1.25" HH G5 10

56 290-002579 LOCKNUT 3/8"-16 HEX (NE) 32

57 250-031922 FNDR AL (DIAMOND PLATE) TRIPLE 2

58 250-031912 SPLASH GUARD 12X18" W/13/32" 
HOLES 2

59 250-028995 DECAL WARNING NOT A LIFT POINT 2

60 250-016376 DECAL WARNING TIE DOWN 1

61 250-028961 D-RING (B38ZY) 2

62 290-001429 BOLT .38-16X1.50" HH G5 4

63 250-041450 FITTING UNION 3/16" (FML) 4

64 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

65 250-011302 STRAP BK HOSE MTG 2

66 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

67 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

68 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

69 250-041438 HOSE HYD 24"(M-M) 6

70 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

71 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

72 250-017565 STRAP TIE NYLON 14 1/4" 21

73 250-017565 STRAP TIE NYLON 14 1/4" 4
74 250-034055 HARNESS 45' W/PLUG (YELLOW TIE) 1

75 250-032128 LGT CLR AMBER LED 162"PGTL 
W/PLUG (W) 2

76 250-032129 LGT CLR RED LED 96"PGTL W/PLUG 
(W) 2

77 290-001423 BOLT .38-16X1.00" HH G5 4

78 250-033850 LGT CLR AMBER LED STUD MTG 
W/REFLEX 2

79 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD 
WIRE (W) 1

80 290-017771 SCREW 1/4-14X1" HWH SELF-
DRILLING 2

81 250-032207 PLATE BENT BUNK MTG .31X3.5" 4.5" 104

82 290-034470 LOCKNUT 1/4"-20 HEX (NE) STNLS 22

83 290-010447 NUT 3/8"-16 HEX 208

84 290-013256 WASHER LOCK 3/8" REG HELICAL SPG 208

85 290-035565 RETAINER 3/8-PT PUSH ON 208

86 250-035344 SPACER .25 IDX.50 ODX.50" ROUND 44

87 290-035345 BOLT .25-20X3.50" HH G5 STNLS 22

88 250-035023 BUNK RISER WLD'D 2X3" 5.88" 2

89 250-033946 BUNK RISER WLD'D 2X3" 2.31" 2

90 250-033684 BUNK RISER WLD'D 2X3" 6.75" 16

91 250-028186 WINCH 3700# (STRAP DRUM) 1

92 250-028187 WINCH STRAP 10,000# W/HOOK 20' 1

93 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

94 250-028364 COVER TLLGT PLATE (QR) 2

95 250-022257 GROMMET PLASTIC 3/4" 2

96 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

97 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

98 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

99 250-032135 LGT TNG LED AMBER W/PLUGS 6" WIRE (W) 2

100 290-028583 SCREW MACH #10-24X 1" RH SQ DRIVE 
STNLS 4

101 250-033654 WEDGE LIGHT MTG (PLASTIC 1.81X2.63") 2

102 250-029546 WIRE JUMPER BRN 10" W/PLUGS F/F 2

103 250-023735 CNCTR SCOTCH LOCK 3M WHITE 2

104 290-001638 BOLT .63-11X1.50" HH G5 2

105 250-010093 CLIP WIRE SLIP ON ZINC 1

106 250-028691 WIRE LOOM SPLIT CONVOLUTED 3/8" 1

107 250-022514 TAPE RETROREFLECTIVE 2" RED/WHT 2

108 900-091513 SERIAL TAG 1

109 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

110 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1

111 300-036885 STAND ASSY CS 42-4 (BOOM MTG) 1

112 300-036882 BUNK W/CRPT & BOLTS 4X6" 15' (28 BOLTS) 6

113 250-035351 BUNK RISER WLD'D 2X3" 9.81" 16

114 300-036883 BUNK W/CRPT & BOLTS 4X6" 8' (12 BOLTS) 4

115 300-036884 BUNK W/CRPT & BOLTS 4X6" 3' 8" (8 BOLTS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 250-036874 TNG 3.00X5.00X.25" 126.00" (81.20") 1

2 250-036685 COUPLER 2 5/16" (21000#) 5/8" HOLES 1

3 250-036872 BOOM 8.00X5.00" 420.00" AL (LT) 17500# 
(36' PACKCAT) 1

4 250-036873 BOOM 8.00X5.00" 420.00" AL (RT) 17500# 
(36' PACKCAT) 1

5 290-002598 LOCKNUT 1/2"-13 HEX (NE) 16

6 290-002573 LOCKNUT 3/4"-10 HEX 6

7 250-033968 CMBR WLD'D BM/TNG 8" I-BEAM (78"JT) 1

8 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 12

9 300-031204 HYDRASTAR W/BATTERY BOX & 
WIRING KIT 1

10 300-027249 BATTERY BOX MTG KIT 3X5"TNG 1

11 290-002496 U-BOLT .50-13x3x6.50" GR2 2

12 250-010140 HOSE HYD 24"(M-F) 1

13 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

14 250-031927 TUBING HYD 3/16X.028" 24.5' STNLS 1

15 290-001522 BOLT .50-13X1.50" HH G5 12

16 250-036875 CMBR AL STR 3.00X3.00X 61.2" (RR) 1

17 300-031915 AXLE TRSN DB SCAD 7000# 64"FC 
88.63"HF 3

18 250-031891 AXLE MTG WLD'D (7000# TORSION) 
LH (TIAB) 3

19 250-031892 AXLE MTG WLD'D (7000# TORSION) 
RH (TIAB) 3

20 290-031909 BOLT .75-10X1.75" HH G5 STNLS 6

21 250-041450 FITTING UNION 3/16" (FML) 4

22 250-031928 TUBING HYD 3/16X.028" 90" STNLS 2

23 250-011302 STRAP BK HOSE MTG 2

24 250-026782 TEE 3/16" BRASS W/OUT MTG HOLE 5

25 250-031358 TUBING HYD 3/16X.028" 12" STNLS 4

26 250-034288 TUBING HYD 3/16X.028" 50" STNLS 2

27 250-041438 HOSE HYD 24"(M-M) 6

28 250-034290 TUBING HYD 3/16X.028" 53" STNLS 6

29 250-031359 TUBING HYD 3/16X.028" 30" STNLS 2

30 250-017565 STRAP TIE NYLON 14 1/4" 15

31 250-017565 STRAP TIE NYLON 14 1/4" 4

32 250-031895 STEP MTG WLD'D  LF/RR 1

33 250-033873 STEP FNDR AL (70°) LF/RR (15.00") 1

34 250-031896 STEP MTG WLD'D  RF/LR 1

35 250-033874 STEP FNDR AL (70°) RF/LR (15.00") 1

36 300-035033 HARNESS 7 WAY ELE/HYDRASTAR 
INSTRUCTIONS 1
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